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Test Report

委托单位

Commissioned
委托单位地址

Commissioner address
生产厂

GlobTek,lnc

186 Veterans Dr. Northvale, NJ 07647 USA

环球特科(苏州1)电源科技有限公司

生产厂地址

Factoryaddress

样品名称

Name of samples
样品型号/规格

Building 4,No.76,Jinling East Road, Suzhou Industrial Park, Jiangsu
215021, P.R.China
可充电埋聚合物电池 |样品外观颜色 |银色

er B
BL1200P4054481S1PCAC
3.7Vd.c., 1200mAh, 4.44Wh I Trade mark
IATA最新出版的《危险物品规则)) (56版)

The newest IATA“Dangerous Goods Regulations"(DGR)56th Edition

Silver

测试项目

Test item
1.2m Drop test

to

鉴定结论

Certification

每一个包装件均能承受在任一方位的1.2米跌落测试,并且没有电芯或电池损

坏。无渗漏、无泄气、无解体、无破裂和无着火,无内部物质外泄。

Each package is capable of withstanding a 1.2m drop test in any orientation
without damage to celis or batteries contained therein; there is no leakage, no
venti吨,no disassembly, no rupture and no fi阻, Without release of contents

日期/ Receivinqdate: 2015-06-05签发日期/ Issue date: 2015-06-25

Tested by:

主检:
义;或地 Reviewed by:

审核:
离主主 Approved by:

批准:

Shenzhen Beihang Testing Co., Ltd

project No: ST150624155
Rev.: 2.0
Date: 2015-D6-19
Page: 2016

Phone : +B6 755 8650 3482
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Room B201, The Complex Building 01
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Yuehai Street, Nanshan District, Shenzhen,
Guangdong, China
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包装件信息

Information for the
package

每包装件毛重

Gross weight per package
Approx.O.065kg

每包装件电池的净重

Net quantity of batteries per package Approx.O.044kg

包装件含电池个数

Number of batteries per package
2 pcs

包装件所含设备信息

Information for
equipment in the

package

设备名称

Name of equipment

型号

Type/Mode

商标

Trade mark

备注I Remarks:
防短路及意外启用的内部包装方式是:独立小包装

The mannerof inner packagingthat can preventshort circuitsand accidentaloperation: Independent
packaging
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Outer package I外包装
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Inner package I内包装
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RechargeableLi-polymer Ba悦叩/可充电埋聚合物电池(3.7Vd.c., 1200mAh,4.44Wh)
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1 1.2m Drop test 11.2跌落测试 P

1.1 I Test method /测试方法

he package of baUeries(or which contains batteries) is dropped from 1.2m, 5 times per package. The
est floor is concrete floor, each package shall be capable of withstanding a 1.2m drop test in any

lorientationwithout damage to cell or baUeriescontained therein. Without shifting of the contents so as
o allow battery to battery (or cell to cell) contact and without release of contents

电地包装件(或含有电池的包装件)从1.2米高度进行跌落,每个包装件5次。测试底板为混泥土底

板,每→个包装件应能承受在任一方位的1.2米跌落测试,并且没有电芯或电池损坏。没有位移导致电地

或电芯相互接触,并没有内部物品从箱体内漏出。
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1.2 Test results showed in table below /测试结果见下表 P

Drop position
跌蔼方位

Packagingstatus
包装件状态
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一End of Test Report--
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